

Office Copy
Pull Out Test

Customer Name : Shri Balaji Plasters. **Branch Code : 01**
Office Address : Sr. No. 46/1/2, Opp. Orchid International School, Pisoli-
Mohammadwadi Road, Undri, Pune-411060 **Material Code : OT**
Sample Ref No. : 91812
Site Name : VTP Hilife Wakad **Record No. : 6274/1-1**
Description : Gypsure Plus Gypsum & Gypsure Bond Plus **Bill No : 202122PUN3519**
Supplier Name : --- **Date of Mat. Recd : 09-Sep-2021**
Contact Details : Mr. Mukesh Pareek - 8624975671 **(Route : R3)** **Date of Testing : 08-Sep-2021**
Date of Issue : 14-Sep-2021

OBSERVATIONS & CALCULATIONS :

Sr no.	Description	Unit	Test Result	Observation
1	Dolly-1	N/mm ²	0.62	Bond Failure
2	Dolly-2	N/mm ²	0.49	Gypsum Failure
3	Dolly-3	N/mm ²	0.50	Bond Failure
4	Dolly-4	N/mm ²	0.29	Bond Failure
5	Dolly-5	N/mm ²	0.53	Bond Failure

Remarks :

1) Testing is done on site by using Digital Pull Off Tester Machine (Dolly Size-50mm)

Notes :

- 1) The test reports and results relate to the particular specimen/sample(s) of the material as delivered/received and tested in the laboratory.
- 2) Any test report shall not be reproduced except in full, without the written permission from Durocrete.
- 3) Any alteration/change in the originally printed and issued report, would render this report as INVALID.

This report can be authenticated on our website www.durocrete.in

Authorized Signatory



Irsha Kangude

(Manager – Lab Operation)

Witness by : Mr. Yogesh

Checked by : Irsha Kangude

--End of Report--